Santa Susana Field Laboratory
5800 Woolsey Canyon Road
Canoga Park, CA 91304-1148

@” ”EI”E The Boeing Company

Via Federal Express
In reply, refer to SHEA-110932

February 28, 2011

Regional Water Quality Control Board
Los Angeles Region

320 West 4th Street, Suite 200

Los Angeles, CA 90013

Attention: Information Technology Unit
Gentlemen:

Subject: 2010 Annual NPDES Discharge Monitoring Report - The Boeing Company, Santa Susana Site,
Ventura County, California
Compliance File CI-6027 and NPDES No. CA0001309

The Boeing Company (Boeing) hereby submits this annual discharge monitoring report (DMR) for the
Santa Susana Field Laboratory (Santa Susana or SSFL) for the period of January 1, 2010 through December
[...]
Aeronautics Space Administration (NASA) have been proceeding with ISRA activities in the Outfall 008 and
009 watersheds to address constituents that have exceeded NPDES Permit limits/benchmarks. During
2010, Boeing, on behalf of Boeing and NASA, performed the following activities related to the referenced
Order:

e Submitted a report to the RWQCB summarizing the ISRA activities undertaken in 2009;



@ﬂﬂflﬂﬂ

Regional Water Quality Control Board
Information Technology Unit
SHEA-110932

Page 3 of 31

e Performed data gap and source delineation soil sampling to complete delineation of ISRA areas
within the Outfall 009 watershed;

e Conducted waste characterization soil sampling for ISRA areas within the Outfall 009 watershed;
e Submitted a Work Plan Addendum for ISRA implementation activities to be undertaken in 2010;

e Conducted performance monitoring inspections and sampling at 2009 ISRA areas and select
culverts per the ISRA Performance Monitoring Plan, during the 2009-2010 rainy season;

¢ Installed containerized plants Stormwater Expert Panel recommendations as noted above;

e Prepared supplemental plan addenda for 2010 implementation, including addenda to the Soil
Management Plan, Transportation Plan, and Health and Safety Plan, and submitted to the
RWQCB;

e Prepared a Stormwater Pollution Prevention Plan (SWPPP) for 2010 implementation and
submitted to the RWQCB and State Water Resources Control Board (SWRCB);

e Obtained necessary permits for excavation at the planned 2010 ISRA areas, including a Ventura
County grading permit, a Ventura County oak tree permit exemption, and a Section 404
Nationwide Permits (NWP) 38 permit authorization; and submitted a Section 401 pre-certification
notification to the RWQCB;

e Conducted a biological survey of the planned ISRA areas within the Outfall 009 watershed and
submitted it to the RWQCB;

e Conducted excavation and confirmation sampling at 11 ISRA areas within the Outfall 009
watershed;

e Presented confirmation sampling results and data for the 2010 excavations to the RWQCB, and
received RWQCB concurrence that excavations are complete;

e Completed offsite disposal of excavated soil from ISRA areas on Boeing property in the Outfall 009
watershed;

e Began post-excavation activities at ISRA areas, including post-excavation topographic surveys,
backfill and re-contouring of excavations, post-restoration topographic surveys, BMPs installation,
hydroseed mulch application, and native plants installation;

e Conducted road abandonment of unused fire roads in the Outfall 008 watershed and unused
access roads in the Qutfall 009 watershed per Stormwater Expert Panel Recommendations’;

e Submitted the 2010-2011 BMP and ISRA Performance Monitoring Sampling and Analysis Plan to
the RWQCB;

¢ Collected performance monitoring and BMP subarea monitoring surface water samples during
rain events in the Fourth Quarter 2010;

e Conducted weekly SWPPP inspections during the rainy season.

Boeing submitted the 2010 ISRA Work Plan Addendum to the RWQCB on April 30, 2010 for review and
approval. The work plan provided a summary of the 2009 and 2010 ISRA data gap investigation results,

! Technical Memorandum: Recommended procedures for Road Closures in the Outfall 008 and Outfall 009
Watersheds, prepared by: Surface Water Expert Panel Attn: Michael Josselyn, PhD, November 2, 2010



@ﬂﬂf]ﬂﬂ

Regional Water Quality Control Board
Information Technology Unit
SHEA-110932

Page 4 of 31

and identified the remaining ISRA Preliminary Evaluation Areas (PEAs) that Boeing will implement in 2010
and 2011.

ISRA activities were performed in accordance with the provisions of the site-wide SWPPP and ISRA
SWPPP. BMPs were implemented during the ISRA excavation activities to minimize the transportation of
sediment into the Outfall 009 watershed. Prior to the start of removal activities, hay bales and silt fencing
were installed in the drainages below the disturbed areas of the Outfall 009 watershed. Shaker/ rumble
plates were installed at the entrance and exit of the work area to reduce sediment tracking from the
construction site onto private or public roads. Stockpiles were covered during nights and weekends, and
on windy days to control dust from the stock pile areas. Water was sprayed to suppress dust during the
excavation of soil from the removal areas. Runoff was not generated during these operations.

Boeing continues to submit monthly and quarterly progress reports to RWQCB Staff on the progress of the
ISRA activities, including permit status. ISRA related documents can be found electronically at:

http://www.boeing.com/aboutus/environment/santa susana/isra.html

Northern Drainage

The Northern Drainage clay target debris removal associated with the former shooting range continued in
2010. Boeing has actively worked to protect the Northern Drainage following the clean-up activities
performed under the Department of Toxic Substances Control (DTSC) oversight. Mitigation and
restoration activities will begin once DTSC terminates its Imminent and Substantial Danger Order and
Remedial Action (ISE/RA) Order. Specifically, Boeing:

¢ Installed plants along the banks to stabilize sediment, per the recommendations from the
Stormwater Expert Panel and as noted above;

¢ Maintained, replaced, and/or implemented sediment and erosion control BMPs (consisting of
fiber rolls, straw bales, silt fencing and plastic sheeting placed over exposed soils areas) to
minimize the potential for sediment transport and soil erosion along the drainage during the First
Quarter 2010;

* Installed containerized native plants and associated irrigation systems in the Northern Drainage
on Sage Ranch property per the Stormwater Expert Panel Recommendations. Installation of
native plants was completed in May 2010. Approximately twelve hundred native plants were
planted in several topographic lows within and adjacent to the Qutfall 009 drainage under the
direction of the Stormwater Expert Panel. A biologist has inspected plant development on a
weekly basis and will continue to monitor until the plants are successfully rooted;

e Conducted removal of approximately 10 tons of soil/clay targets in the former shooting range
area. Completed manual removal of approximately one gallon of visible grey foam insulation and
clay target fragments. Boeing completed this removal primarily with hand tools and without
major heavy equipment, so as to limit impacts to vegetation and to limit further sediment erosion;

e Applied hydroseed to promote the establishment of native plant species within sparsely vegetated
areas, and as an additional erosion control and soil stabilization measure within the entire
drainage;



@__BDEI/VE

Regional Water Quality Control Board
Information Technology Unit
SHEA-110932

Page 5 of 31

e Installed rip-rap in an area east of the former Liquid Oxygen (LOX) plant to provide bank
protection and stabilization;

e Continued to identify areas with poor vegetation and bare soil for the as-needed installation of
BMPs;

e Maintained and inspected current BMPs throughout the drainage; and

¢ Collected surface water samples from the Northern Drainage as required by the RWQCB Cleanup
and Abatement Order (CA) No. R4-2007-.

Boeing continues to perform BMP maintenance activities throughout the year as part of ongoing Northern
Drainage responsibilities.

Outfalls 011 and 018 Treatment Systems

Two temporary stormwater treatment systems (TSTSs) were installed and operational at Santa Susana in
early 2010 to treat stormwater from Outfalls 011 and 018, with capacities of 690 and 1,035 gallons per
minute (gpm), respectively. The TSTSs are expected to reduce the concentration of the constituents of
concern (COCs) listed in the NPDES Permit limits present in stormwater discharged to these outfalls.

The Outfall 011 TSTS, located adjacent to R-1 Pond, consists of screen filters, an equalization tank, two
banks of sand filters (containing sand of increasingly smaller particle size), bag filters, and granular
activated carbon (GAC) media filters. Stormwater is pumped from the Perimeter Pond to the R-1 Pond for
treatment. Potassium permanganate (KMnQ,) solution is injected into the influent water to oxidize
dissolved iron and manganese, which turns them into particles that can be later removed by the
downstream processes within the TSTS. Treated effluent water from the GAC skid is discharged directly to
Outfall 011. Construction began for the Outfall 011 TSTS in November 2009 and was completed in the
First Quarter 2010.

The Outfall 018 TSTS is a more complex system consisting of both a clean water treatment system and a
solids handling and disposal system. During 2009, the TSTS was re-located from R-2 pond to next to
Silvernale Pond. Silvernale has a larger storage volume and provided: (i) enhanced storage capacity and
reduces the possibility of overflows; and (ii) allows some degree of suspended solids settling to reduce
turbidity peaks during rain events, as observed in R-2 pond last year. Consequently, water from R-2 Pond
is pumped uphill to Silvernale Pond for treatment at the Outfall 018 TSTS. Chemicals utilized in this TSTS
include KMnQ,, aluminum sulfate (alum) and polymer, caustic which are injected into the water at
different stages to enhance treatment. KMnO, oxidizes iron and manganese and will promote
precipitation out of solution, while alum and polymer stimulate coagulation and flocculation of organics
and fine sediments with co-precipitation of other metals and constituents. The clean water treatment
system is comprised of screen filters, equalization tanks, contact tanks with weir and lamella plates, two
banks of sand filters, bag filters, and GAC media filters. The solids present in the influent water, together
with those resulting from the addition of alum and polymer produce sludge that is removed by settling in
the contact tanks with lamellae plates. The fraction of solids that remain in suspension is removed by
filtration through two stages of sand filters followed by bag filters with 0.5 um bags. The finished effluent
is finally polished through a bank of GAC media filters and clean water is discharged at Outfall 018 at
approximately 1,000 gpm.



@ﬂﬂflﬂﬂ

Regional Water Quality Control Board
Information Technology Unit
SHEA-110932

Page 6 of 31

The solids handling and disposal system is designed to remove all the solids produced by the clean water
treatment system. These solids are collected in a solids holding tank, which receives sludge from the
contact tanks and backwash water from the sand filters, which contains particulates retained by the sand
filtration stages. Settled solids from the solids holding tank are pumped to a centrifuge, while the
supernatant is routed back to the front end of the clean water treatment system being treated. Finally,
the dewatered solids from the centrifuge are collected in roll-off bins and transported offsite for disposal,
while the centrate (liquid fraction) is routed back to the front end of the clean water treatment system.
Boeing began construction of the Outfall 018 TSTS in November 2009 and completed it in the First Quarter
of 2010.

Boeing operated the Outfall 018 TSTS during all discharges that occurred at Outfall 018 during the First
Quarter 2010. Boeing tested the TSTS and adjusted it early in the quarter by recirculating water between
the TSTS and Silvernale Pond. The first discharge from the TSTS to Qutfall 018 was on January 18, 2010.
However, only limited chemicals were being added to the system at that point, which explains the
exceedances in iron and manganese. Adjusted chemical addition processes greatly improved iron
removal.

Manganese removal below the permit limit of 50 micrograms per liter (pug/L) remained the most
challenging part of the TSTS operation. This process consisted of (i) the addition of sufficient KMnO, to
oxidize dissolved manganese and bring it out of solution, (ii} the pH must be above 8.0 to increase the
kinetics of the oxidation of manganese, and (iii) additional manganese removal by a coating of manganese
oxides formed on the sand beds (which acts in the same way of an ion exchange system for manganese).
Additionally, meeting this manganese permit limit required all processes to occur concurrently. At the
time of the second reported exceedance on February 6-7, 2010 (manganese only), KMnO, addition was
calibrated to produce the desired manganese oxidation, but the formation of the manganese oxides in the
sand media was not complete. Further measurements of total manganese in the TSTS effluent
demonstrate that the limit was met when the latter process was complete.

Based on the results of the First Quarter 2010 storm events, Boeing has upgraded the treatment system
to a permanent chemical treatment systems with an ACTIFLO™ process. The ACTIFLO™ unit will control
high turbidity peaks and protect the rest of the system from solids overload. During the Fourth Quarter
2010, Boeing completed the following activities related to the installation of permanent chemical
treatment systems:

e Prepared and placed steel plate foundations for treatment system equipment and secured
equipment on their corresponding foundation. This consisted of drilling anchor holes, placing and
pouring concrete for anchor rods, securing rods to steel plates, and placing and welding
equipment to steel plate foundations.

¢ Installed main piping and valves between equipment.

e Installed piping and valves to connect R-2A Pond, Silvernale Pond, and their Outfall 018 discharge
location.

* Poured concrete foundations for pumps, tanks, and electrical panels.
e Installed the intake structures for both treatment systems.



@__ﬂﬂflﬂﬂ

Regional Water Quality Control Board
Information Technology Unit
SHEA-110932

Page 7 of 31

o Installed intake cages for uphill conveyance from R-2A Pond to Silvernale Pond, and from
Perimeter Pond to R-1 Pond.

The treatment systems for the 2010-2011 storm season will be completed in the First Quarter 2011 with
additional modification or optimization to be completed throughout the Second Quarter 2011. While this
treatment system is currently under construction, stormwater control measures are in place, including
existing flow through media beds, to help meet the stormwater quality objectives.

Site-wide Stormwater Conveyance System

As part of ongoing efforts to improve retention and manage stormwater runoff, upgrades were made at
Outfalls 003, 004, 006 and 010 as part of a broader effort to provide conveyance for stormwater at
multiple outfall locations. Specifically, a new conveyance pump and containment were added to Outfall
003 downstream of the existing main retention. The berm upstream of Outfall 004 was extended to
provide additional retention capacity, and new transfer pumps were added to convey stormwater to a
storage tank located at the outfall. The sides of Outfall 010 filtration basin were modified to provide
additional retention capacity and even the distribution of surface water run-off across the outfall BMP.
New transfer pumps were added to Qutfall 006, 010, 012, and 013; new retention tanks were added to
Outfalls 005, 007, 012, 013, and 014 to increase the stormwater storage capacity at each outfall.

Retained stormwater will be pumped through a conveyance system for treatment at the system located
next to Silvernale Pond prior to discharge at Outfall 018 once the construction is complete. The existing
Outfall 014 BMP will be equipped with a pump that will be used to pump stormwater from storage tanks
at the outfall to the treatment system located near Perimeter Pond prior to discharge at Outfall 011.

BMP Maintenance Activities

During the Third and Fourth Quarter 2010 the flow BMP media beds at Outfalls 003, 004, 006 and 010
were replaced based on the Stormwater Expert Panel recommendations. Their recommendation
consisted of replacing the existing layered media with a blended mixture of rhyolite sand, surface
modified zeolite, and GAC. This media mixture combination has demonstrated slightly better maintenance